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18 HP 44” RIDING GARDEN TRACTOR - - MODEL NUMBER RL1844B
MOWER
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Ref # Part Number Qty Description

1 121423X SUB= 144729

2 105662X LINK.PARALLEL

3 4921H SPRING.RETAINER
4 105744X "ROD, FRT. PARAL T"
5 105872X LINK STOP

6 74760612 SUB= 74780612

7 73680600 SUB= 73690600

8 109835X HINGE PINT

9 106512X BRACKET RH YT

10 106511X BRACKET LH YT

11 72140506 BOLT

12 73680500 SUB= 73690500

13 19131614 WASHER

14 102932X IDLER.FLAT.GTV

15 106526X ARM-IDLER YT

16 74110632 SCREW YT

17 74760620 SUB= 74780620

18 106513X "WASHER, WEAR LT"
19 106902X SPACER RETAINER
20 102403X IDLER-FLATT

21 121424X ARM ASSY

22 121426X GUIDE BELT

23 106530X SPRING-EXT YT

24 19111216 WASHER M

25 123807X BRKT SUSP REAR RH
26 108235X ROD LT

27 123808X BRKT SUSP REAR LH
28 121622X SUB= 136819

29 106529X GUIDE-BELT YT

30 677A451 IDLER-INSIDE T

32 106523X "SUPPORT YT, BAR"
33 106522X BRACE-IDLER YT

34 121236X SPACER

35 74760648 BOLT-HEX 3/8-16 X3
36 72140608 SUB= 72110608

37 121704X SUB= 121705X

38 7631J RUNNER-LH M

39 106214X GUARD YT

40 121427X SPRING EXT

41 121827X BOLT SHOULDER

42 73930600 LOCKNUT

43 19131316 WASHER

44 106606X BRAKE ARM LT

45 102951X BRAKE-BLOCK YTV
46 19111116 WASHER

47 74760520 BOLT

48 108394X ROD BRAKE YT

49 76020312 SUB= 3145

50 110384X ROCKSHAFT T

51 108393X SUPPORT SHAFT YT
52 76020616 SUB= 76020624

53 8418J SUB= 136321

55 102924X ASSY RH BELT GRD
56 74760580 BOLT

57 109785X DEFLECTOR SHIELD
58 106734X SUB= 123713X

59 106735X ROD-HINGE T

60 109743X SUB= 137607

61 19111016 WASHER

62 110452X NUT PUSH M
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62 110452X NUT PUSH M

63 72140606 BOLT

64 74610624 BOLT.3/8-24X1-1/2

65 106635X SUB= 25034

66 10030600 SUB= 10040600

67 19132012 WASHER

68 17490612 SCREW

69 7644J SPRING T

70 72140612 BOLT

71 106085X BELT-V.79.1.MWR

74 72140616 BOLT

76 105304X CAP-SLEEVE LT

77 74760616 BOLT

79 73220600 NUT.HEX.3/8-16UNC

80 73220500 NUT.HEX.5/16-18

81 10040500 LOCKWASHER

83 72110505 BOLT

84 1685H SUB= 68478

85 72110506 SUB= 72270506

86 10040600 LOCKWASHER

87 121316X PULLEY IDLER

88 121352X BELT RETIANER

89 19131410 WASHER
122219X MOWER ASS'Y
105185X DECAL-INST YT
106223X DECAL YT
121349X DECAL WARNING





